Tallinna Vesi
Environmental Report 2023 Wm

AS Tallinna Vesi

Environmental Report 2023



Tallinna Vesi
Environmental Report 2023 ‘x’m

Table of Contents

(O YT e T a I = (=T 0 0 =] o L PP RTRR 3
ENVIFONMENTAL POIICY 1ottt e e ettt e e e et e e ettt e e e e tb b e e e sta b e e e stbbaeeennareeas 8
Environmental ManagemeEnt SYSTEIM .....uui ittt et e et e e et e e et e e e 9
Carbon Footprint and Climate IMmpact REAUCHION .....c.viii i 16
Compliance with Environmental REQUIFEMENTS ....cciiiiiii ittt e e sirae e 18
Environmental Education and CONSUMET AWAIENESS ... ..eciuuieiiieeiiieeeiee et e et et see et e e siaee e e snaeeateeesnaeesneeas 21
QuUAliItY aNd USE Of Water RESOUITES .....vviiiiieiiiie ettt ettt ettt e ettt e e st e e et e e stbe e e beeestbe e e abeeesbeeeaeeans 23
[...]
The year 2023 was generally characterized by unstable and inconsistent weather. Average air temperatures were above
normal and very unstable across months. The same can be said for precipitation, which was unevenly distributed
throughout the year. The winter was warm. Precipitation in January was above normal, with both snow and rain. March
saw more rain, but was followed by dry spring and highly variable temperatures. Significant precipitation did not arrive
until July. September was warmer than usual. October saw a significant amount of rainfall. November had a warm start,
with frosts arriving in the second half of the month. All autumn months were rainier than normal. December was moody,
both in terms of temperatures and precipitation.

In 2023, the rivers in the catchment had unstable average flows. The winter was very unstable in terms of precipitation,
while rivers and reservoirs (including Lake Ulemiste) remained ice-covered from January to the first half of April, despite
some melting. Reservoirs and rivers formed a permanent ice cover in January, depending on the flow rates in them. In
February, the ice conditions changed somewhat, but the reservoirs still maintained ice cover with some ice-free pools. At
the beginning of March, the reservoirs and Lake Ulemiste still had ice cover, while in the last decade of the month the last
pieces of ice were melting everywhere. The peak of the spring high water in the catchment rivers was around 25 and 28
March, after which the pool levels in the reservoirs began to recede. By 12 April, Lake Ulemiste as well as all reservoirs
were completely free of ice.

With the onset of frosts in mid-November, permanent ice cover developed in reservoirs and, in the last decade of the
month, in Lake Ulemiste. The ice cover stayed until the end of the year, while ice conditions in reservoirs were at times
more unstable in the last decade of December due to increased flows in the reservoirs.

The level of water in Lake Ulemiste was maintained at the required level throughout the year, even during the dry season,
by using accumulated resource in the catchment reservoirs. The level of reservoirs was maintained at the required levels
throughout the year. The replenishment of the water stock in Lake Ulemiste from the Soodla reservoir started from the
last decade of June and lasted until 20 August. On 15 August, the water intake from the Paunkiila reservoir started and
ended at the end of the month — due to the continued lack of precipitation, the natural flows in the rivers were very low.
In September, the natural flows in the rivers increased due to the rainfall, and the need to divert water from the reservoirs
to Lake Ulemiste ceased. The replenishment of the Paunkiila reservoir started on 18 October by pumping water from the

24



Tallinna Vesi
Environmental Report 2023 x‘::: S

Jagala river through the Jagala-Paunkdila canal into the reservoir which was completed on 27 November. The Soodla
reservoir reached its normal pool level by 8 November from gravity flows coming from the catchment.

The water regimes in Lake Ulemiste in 2023 were kept at the level necessary for the supply of raw water. During the dry
season, water was taken from the catchment to replenish the water stock in Lake Ulemiste, and by the end of the year,
the reservoirs were restored to their maximum capacity to cover the needs for the following year.

Investments made in the catchment area included repairs on the dam of the Soodla reservoir and the Raudoja-Aavoja
canal, neither of which had any direct or significant impact on water regimes. At the Vaskjala dam, the fish pass renovation
was completed in September-October. From October 2023, the fish can freely swim through the cascade fish pass and we
have fulfilled our promise to the Environmental Board.

In 2023, the staff of the Chair of Hydrobiology and Fisheries at the Estonian University of Life Sciences, Institute of
Agriculture and Environment, assessed the ecological status of five water bodies of the Tallinn water catchment (Soodla,
Raudoja, Aavoja, Kaunissaare and Vaskjala). The surveys were carried out four times during the vegetation period (in the
months of May, July, August and September). The ecological status of all the water bodies concerned was assessed as
good.

In order to protect the water resources and the water body used for the abstraction of drinking water, a sanitary
protection zone has been established around Lake Ulemiste. Sanitary protection zone, comprising Lake Ulemiste, water
catchment facilities, bank reinforcements and the land in close vicinity of the lake, needs to be kept in its natural
conditions. Such sanitary protection zones have also been formed in the catchment area to protect the dams and other
facilities of Soodla, Kaunissaare, Paunkiila and Aavoja water reservoirs.

USE AND QUALITY OF SURFACE WATER

According to the environmental permit No KL-506050, the company is allowed to abstract up to 47.60 million m3 of surface
water per year from Lake Ulemiste. The actual surface water abstraction in 2023 was 26.34 million m3. Water abstraction
has increased in recent years mainly due to the increase in consumption.

Table 6: SURFACE WATER ABSTRACTED FROM LAKE ULEMISTE AND COMPLIANCE WITH THE ENVIRONMETAL
PROTECTION PERMIT No KL-506050, min m?

2019 2020 2021 2022 2023
Surface water abstracted from lake Ulemiste 25.00 25.24 25.85 26.60 26.34

Maximum amount permitted is 47.6 m3/year

Water quality in surface water sources is monitored in line with the program determined by the environmental permit.
We take raw water samples from the intake of our water treatment plant on a daily basis to ensure compliance. Nitrogen
and phosphorus compounds and total organic carbon are determined in raw water once a week. Furthermore, an in-
depth analysis of raw water is carried out once a month in accordance with the quality monitoring programme established
for a drinking water source. We study the results of the analyses to understand the changes and processes in the
catchment area and decide upon the necessity to replenish the water stock in the lake.

Table 7: WATER QUALITY IN LAKE ULEMISTE IN 2019-2023

Average results
Parameter Unit
2019 2020 2021 2022 2023
Colour mg/L Pt 31 39 37 33 32
Turbidity NTU 6.9 6.9 6.2 7.0 6.7
pH 0 8.19 8.43 8.22 8.12 8.16
Permanganate index (CODy) mg O,/I 9.8 11.1 10.1 9.7 9.7

25



Tallinna Vesi
Environmental Report 2023 x‘::: S

Total organic carbon (TOC) mg C/| 10.1 11.0 10.4 10.2 10.0
Total phosphorus mg/I 0.048 0.048 0.029 0.029 0.026
Total nitrogen mg/I 1.30 1.43 1.20 1.27 1.39
Ammonium mg/I 0.074 0.019 0.085 0.071 0.063
Phytoplankton abundance objects/ml 6,300 16,804 21,975 164,000 6,974

The abundance of phytoplankton depends on their species composition. The abundance of phytoplankton can also be
affected by extreme weather conditions during the summer period, causing their abundance to vary from year to year.

USE AND QUALITY OF GROUND WATER

Approximately 10% of consumers in Tallinn are supplied with water abstracted from the Cambrian-Vendian and Cambrian-
Ordovician aquifers. In our licensed territory, ground water is supplied in Saue City and districts of N6mme, Laagri,
Merivilja, Pirita and Tiskre in Tallinn. A total of 2,655,8 m3of ground water was abstracted in 2023.

Table 8: USE OF GROUND WATER AND COMPARISON WITH THE MAXIMUM VOLUMES SET BY PERMITS FOR A
SPECIAL USE OF WATER, thousand m?

Maximum Average results
Parameter volume
e 2019 2020 2021 2022 2023
Tallinn (Permit no KL-506050) 7,800.9 2,349.1 2,400.4 2,603.6 2,367.5 2,294.7
Saue (Permit no L.VV/331954) 445 30.4 331.2 350.0 364.4 359.3
Harku (Permit no L.VV/328381) 40 21.1 0.11 0.4 0 0
Maardu (Permit no L.VV/328349) 720 0.39 3.1 0.1 0.2 1.8

According to the EU Water Framework Directive (2000/60/EC), the qualitative or chemical conditions of ground water are
regarded to be good if the concentration of pollutants does not indicate any inflow of salty water or other water, nor
exceed the relevant quality standards. In 2023, the quality of drinking water at the borehole pumping stations complied
with the requirements of the Regulation No 61 issued by the Minister of Social Affairs. There were no ground water
pollution incidents or potential pollution incidents demanding us to notify the City of Tallinn and the Estonian Health
Board.

We monitor the ground water quality parameters in accordance with the environmental protection permits, and if
necessary, the ground water undergoes a treatment process. On a monthly basis we monitor the treated ground water
quality (content of iron, manganese, and ammonium) in 21 ground water pumping stations, which have filters installed
and continuously provide water to the public network. All currently operated borewells are equipped with automatic
hydrostatic pressure sensors allowing to measure the static and dynamic level of ground water. Those results enable us
to assess the recovery of ground water resources. Over the last years, this trend has been positive, indicating the recovery
of resources.

Ground water in Northern Estonia (Cambrian-Vendian aquifer) contains natural radionuclides. The natural radioactivity
of Estonian ground water has been thoroughly studied by Eesti Geoloogiakeskus OU as well as by the Radiation Monitoring
Bureau of the Estonian Environmental Board. Repeated radiological analyses in all borewells are carried out every ten
years, in accordance with the requirements.

26




Tallinna Vesi
Environmental Report 2023 ﬂ&m

Drinking Water Production and Quality

In 2023, we supplied 28 million m? of pure drinking water to our consumers. Drinking water quality is required to comply
with the Regulation No 61 “Quality and Control Requirements and Analysis Methods for Drinking Water”, issued by the
Minister of Social Affairs on 24 September 2019 (hereinafter referred to as the Regulation No 61), originating from the
Estonian Water Act and the European Union’s Drinking Water Directive 98/83/EC. The water quality is monitored in
accordance with the monitoring programmes approved by the Northern Regional Department of the Estonian Health
Board. Samples are taken from the raw water (Lake Ulemiste, its catchment area, and ground water), treatment process,
water tanks at the ground water pumping stations as well as the customer taps. The quality indicators of the drinking
water supplied from the Water Treatment Plant at Ulemiste as well as the drinking water supplied from ground water
resources in 2023 are available on the website of AS Tallinna Vesi and in the information system of the Health Board.

Water analyses are carried out by the company’s water and microbiology laboratory, which is one of the largest water
laboratories in Estonia. The quality of analyses is guaranteed both by certified samplers and laboratories accredited with
the quality management system (EVS-EN ISO/IEC 17025 standard), modern equipment and professionals. In 2023, our
water and microbiology laboratory performed a total of 106,000 analyses.

SURFACE WATER TREATMENT PROCESS

Water abstracted from the lake is treated at the Water Treatment Plant at Ulemiste, using a treatment scheme widely
used throughout the world. Due to the quality of surface water in Lake Ulemiste and to ensure the drinking water quality,
the surface water must undergo mechanical and chemical treatment, including preliminary ozonation, coagulation,
clarification, filtration, and disinfection. In 2023, the reconstruction of the sand filter walls continued and the
reconstruction of the clarifiers was started.

WATIERENREANMENIRPREGEESS
AT ULEMISTE WATER
TREATMENT PLANT

Prechlorination Flocculant

Coagulant

Water from 7 - : -
the lake Lk iy
e ﬁ 9
ULEMISTE ‘
Cl;

Figure 2: Water treatment process at the Ulemiste Water Treatment Plant

27


https://tallinnavesi.ee/en/ettevote/activities/water-treatment/drinking-water-quality/
https://vtiav.sm.ee/index.php/?active_tab_id=JV

Tallinna Vesi
Environmental Report 2023 . ,—-\_"—m

WATER TREATMENT PROCESS AT ULEM

Q RAW WATER

Figure 3: Description of water treatment process at the Ulemiste Water Treatment Plant
GROUND WATER TREATMENT

The Water Act requires that the status of ground water be maintained as similar to its natural conditions as possible,
therefore, as a rule, no chemicals are used in treating ground water. To supply compliant drinking water, we treat ground
water by filtration and aeration to remove excess iron, manganese and ammonium from the water. Samples taken after
the ground water treatment process show that the treatment significantly reduces the turbidity as well as concentrations
of ammonium, iron and manganese, improves the colour and stability index, and increases the oxygen concentrations in
water.

DRINKING WATER QUALITY IN THE NETWORK AND AT CUSTOMER PREMISES

The quality of drinking water in Tallinn and Maardu remains excellent. Throughout the year, we took samples at the
sampling points (at customer premises), which had been specified based on the monitoring programs approved by the
Estonian Health Board, twice a month.

In 2023, we took a total of 3,006 samples across the licensed territory in Tallinn (besides Tallinn also in Saue and Harku
Small Town). The quality of drinking water taken from the customer taps was 99.9% compliant with the requirements.

Consistently high quality of tap water is ensured with the ongoing development and maintenance of the water network
across the licensed territory.

98.78% of the 168 water samples taken in Maardu in 2023 complied with the requirements.

28



Tallinna Vesi
Environmental Report 2023 ﬂ&m

Chart 2: COMPLIANCE OF THE QUALITY OF DRINKING WATER WITH THE REQUIREMENTS SET OUT BY THE MINISTER OF
SOCIAL AFFAIRS REGULATION NO 61 IN 2019-2023, %

%

100,00 -~ - P y "

Vi 100 99.71 99.61 ‘ 99.84 ;
99,00 '

99.04
98,00 98.61 98.53

97.92
97,00
96,00 k
2019 2020 2021 2022 2023 Year

7 Drinking water quality - Tallinn 7 Drinking water quality - Maardu

WATER NETWORK MAINTENANCE AND RELATED INVESTMENTS

To maintain and improve the quality of drinking water, we carry out ongoing maintenance and rehabilitation work on the
networks. For maintenance, the company has introduced a new ice-pigging technology, whereby water pipes are washed
with ice slurry, which effectively removes sludge and biofilm from the water pipes. Also, to ensure high quality drinking
water for consumers, we regularly clean and flush the water network. In 2023, we cleaned a total of 198 km of water
mains using ice-pigging and air-scouring methods, of which 141 km were cleaned by ice-pigging. We also continued to
carry out a significant amount of flushing work, in particular to ensure the proper flow of water in the network.

Table 9: CLEANED WATER NETWORK 2019-2023, km
2019 2020 2021 2022 2023
Cleaned water network 40 137 136 137 198

Every year, we rehabilitate a significant part of our pipelines where necessary and in close cooperation with the City of
Tallinn and other utilities, in order to perform the works simultaneously and also to minimize the inconvenience to the
residents (dust, noise) and the impact on the environment (reduced use of materials). Under the terms of the Services
Agreement, which was in place until the end of 2022, we were required to rehabilitate at least 5 km of water and 5 km of
sewer pipes every year. The Administrative Contract which entered into force in 2023 no longer provides for precise
kilometres of water and wastewater networks to be rehabilitated. The pipelines will be rehabilitated in line with the public
water supply and sewerage development plans.

The volume of pipeline rehabilitation work has tripled since a few years ago and will continue to grow in the coming years.

In 2023, 27 km of water and wastewater networks were rehabilitated, 46% of the rehabilitation work was carried out
using no-dig methods.

LEAKAGES AND INTERRUPTIONS TO WATER SUPPLY

One of our key objectives is to keep the loss of water in the water distribution network at a minimum level. The
Administrative Contract applying to the licensed territory in Tallinn sets out the obligation for the company to reduce the